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Test Report
He = .
REwS: 202204028
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
T e R B,
Sample Name Connector Part No:
B HLIEMEFLGRRAR 2RSS
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
4 =t L& A AL AR 5 8510985 ekt B4 20221328
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE ¥ A Hp -
Sample Qty. 80pcs Test Periods 2022/4/1~2022/4/28
1 = e R B . 0
Test Location () i shIX [ xeix e 23.7°C, 54.9%RH
HRRKES  |[eUEEERINITRS.
Sample State  |No Damage on surface of test sample in front of test.
& K 1E FERAUE B (PSA121) TN R HIRE.
Tested Basis  |Test According to product specification PS4121.
TSRS -
Test instrument:
s A REWS HTEAXH
No. Instrument Name Instrument No. Valid date to
BRI
1 Resistance Meter SY-EG135 2022/4/30
byl =N/ 3
2 BRMTH SY-FCO030 2022/11/30
Ergometer
BRI IR
3 Universal tensile testing machine SY-FG024 2022/7130
SIERERIRIETE
4 Temperature & Humidity Cycling Chamber SY-TA114 2022/6/30
SRR AR
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SIERERIRIETE
6 Temperature & Humidity Cycling Chamber SY-TA101 2022/4130
BE AT
7 Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2022/4130
TS F o 3 14
8 i 5 R IR 378 SY-Z011 2022/7/30
Salt spray Chamber
HEREE SR
9 Data Acquisition Unit SY-TA107 2023/4/30
=710 ooy 3
10 BREDRRR SY-EG132 2022/6/30
Multi range DC power supply
BRI G
1 Electric vibration table TC-FGO18 2022/7130
= S T 2
12 AR R R S TC-FG023 2022/7/30
Fall concussion test-beds
RRR BT
13 Transient breaking instrument TC-EG142 2022/5/30
B R BRI E gL
14 Aptitude AC/DCVoltage resistance SY-EG062 2022/6/30
=
=HA

1. IRERE RN ERE TR, BOEWTH, RERM. RO RETHH., T WEAEFTY.

2. FRERREESREFANHEIMRS, RENBXUFRENFREL.

3. ENRENRBERIN, BFEREIRSZ BE+RBARUPER AR ATHRS,
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Test Result
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Himo
f;ﬁﬁ;) 202204028 £S5 CWBDZ-QR-QC-123
Fs oIl =| KMEGRFE HRRS HAREK FERYIE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1R RENTRRER
v MIBE. FREFNERR
=R e
Checking by eyes Plastic part: smooth and flat
MA: 108k surface without discolor,
L broken, crack, and
I Eyesight: > 1.0 distortion, etc & a
6.1.1 o BEBA: (200~300) Ix 001~005 o _ = =
Appearance : ~ 2ERHREESE M. AL Pass Pass
Lamp: (200~300) Ix = ie g
ERER: (0.3-05) m . TRAR AN IR R 4
(0 30 B BRE R,
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
R 1 um FiRHhLk 7 B\ FLEE RN IR
HFLEERY S, MR EE R KT 25
mm/min,
" The force of inserting and pulling the
Jﬁ,;glgﬁé\jjjj contact into and out of the housing
E\sertion along the axis shall be mea_sured $ENF: <8N
force (Testing speed: <25 mm/min.) EEH: =10N &
-364- ~ : GERHERT
6.1.2 and ;;:éT 5095.8 Method 15d / EIA-364 001~005 Insertion force: <8N HREEU TR Pass
retention Retention force: =10N
force for
contact
. L
..... « -\\-. s
K EE R BUESE E
Result of test or range of numerical value
B fIUnit: N
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5b T T T T T , , |
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) 2.8 2.8 2.6 2.7 2.5 2.8 25 2.7
e Max
Contact .
ontac x5
(Retention) 21.8 22.3 21.7 22.6 21.7 22.6 21.7 22.0
Min
R4
Name of instrument
equipment

BEMHF

Ergometer
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Test Result
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Ao
ife“pﬁﬁ : 202204028 FMHS: CWBDZ-QR-QC-123
Fs o= R St 2l 70 HamiRs MIEEKR LERHE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1R REN TR RER
v MpE. FREZMERR
=P ZR o
Checking by eyes Plastic part: smooth and flat
3 . \ surface without discolor,
aI‘EA;Ijejmg:]toi/Lf:O broken, crack, and
- 1> 1. . ’ ~ ~
6.1.1 ML peg. (200~300) Ix ooe~01g  |distortion, etc. S S
Appearance Lamp: (200~300) x 2&BHRELSWm. | Pass Pass
BAEE: (03-05) m  EATAHLRI SRR
Space: (0.3~0.5)m ﬁggfpfflé?i;ht and even
GB/T 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
HE S |EEEESRM/SN T, EuhFihsk
RIRIR D | A EEEREHEAMKR LIRS, MEE
Insertion |A~XF25 mm/min, <
and Insert the pin contact into and pull out ggﬁ ;ggs ~
6.1.3 withdrawal |the socket contact in the direction of 006~010 Insertion fc;r;a' '<9 8N RBEIELTER Iszlass
force for pin |the terminal axis (Testing speed: <25 ) e
in the mm/min.) Withdrawal force: =0.2N
contact |GB/T 5095.7 Method 13b / EIA-
364-13B
KNSR HETEE
Result of test or range of numerical value
B {IUnit: N
bf=| .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 FH FH FH FH FH , , ,
Appearance No damage. No damage. No damage. No damage. No damage.
ﬁﬁ.)\j] 2.8 29 3.2 2.7 25 3.2 2.5 2.8
(Insertion) Max
HHED
(Withdrawal) Min 25 2.7 25 2.6 2.7 2.7 2.5 2.6

e &R
Name of instrument
equipment

HEMAt

Ergometer
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Test Result

RERS: o=.
Report No. 202204028 FIBWS: CWBDZ-QR-QC-123
Fs e KMEGRFE MRS HAREK SRR #ip
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMGRENTRAREER. MiE
B v ARREZMERMNETR .
Checking by eyes Plastic part: smooth and flat
A 1.0l L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A A
6.1.1 Appear)':lnce BEBA: (200~300) Ix 006~010 26 BHREELHE M. |4 . kB ;ass I:ass
Lamp: (200~300) Ix SRR R BB R R A
BEMEER: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
SBIRETELE S EENE S, MEREEA
B B, MRNEEFRKT25
mm/min.
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
load required to make the post start
moving from the wafer shall be
. measured. (Testing speed: <25
PI-H-HI\JEIEj'j mm/min.) 006~010 10N Mi LERMIER &
6.1.4 ostretention |GgT 5095.8 Method 15a / EIA-364- in. EREBRTR | poes
force
29B
MRS KEEE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 33.3 35.1 36.2 34.4 - - - - - - 36.2 33.3 34.8
FHIEZE S
Post Sample2 34.7 33.0 35.6 34.2 - - - - - - 35.6 33.0 34.4
retention
force (#{i Sample3 36.1 34.1 345 375 - - - - - - 375 34.1 35.6
Unit:N)
Sample4 35.0 34.6 34.3 324 - - - - - - 35.0 324 34.1
Sample5 35.0 34.9 34.5 33.1 - - - - - - 35.0 33.1 34.4
R EBIR
Name of instrument
equipment
T RERI 1R B
Universal tensile testing machine
%5 T, 326 I
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Test Result
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Hopp o
;Ee“pﬁﬁs 202204028 FHIBHE: CWBDZ-QR-QC-123
Fs K e IME M E HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMRENTREER. M
Bl _ \ FEEEmERNTR.
Checking by eyes Plastic part: smooth and flat
MA: 1.00E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear’;nce FARA:  (200~300) Ix 006~010 2eRHEFREEEM. | . KM Pass Pass
Lamp: (200~300) Ix BEIHURIR G & B R BE S 5
BmEE=E: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EEEER TS Lk,
HNEFSLEMNHTFRIE R SLENENE
M7, MREERAXTF25 mm/min,
Pulling load shall be applied to a
correctly crimped contact and a wire.
The load required to pull the wire out of
the contact or break the wire shall be
measured. (Testing speed: <25
. /min.)
ot =5 v 2 WA
6.1.5 Crimp tensile | GB/T5095.8 Method 16d / EIA-364- 006~010  |AWGH26: 20N Min. ZRYEN TR f
strength 08B ass
B s
| R . | L = I — 1
iy it )
KRN BEEE
Result of test or range of numerical value
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
EEEBAH
SKIRBE
Crimp e
tensile Contact AWG#26 325 334 35.7 334 33.7 35.7 32.5 33.7
strength(&
fiZUnit:N)
BB BB

Name of instrument

equipment

BENHHT

Ergometer
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Test Result

T3 RERIFTIABEAL

Universal tensile testing machine

BEHS : 202204028 Fi8H2: CWBDZ-QR-QC-123
Report No. '
Fs K e MR A (EY R HAREK HREE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
18R RE N TR RER
v M. FFRREMWERHN
i i
Checking by eyes Plastic part: smooth and flat
S0 . surface without discolor,
Z'jj'. ;Ot’(‘]to broken, crack, and
A yesight: > 1. distortion, etc & N
6.1.1 BEBA: (200~300) Ix 011~015 L = = =
Appearance : ~ 2ERHRELSEM AL Pass Pass
Lamp: (200~300) Ix = o
EEEE: (0.3~0.5) m v TEA BRI B e
: .3~0. e e T
Space: (0.3~0.5) m Esglﬁ;)ffré?iéht and even
GB/T 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
B REEEERTFHFLESRERER M HANER
AR E, MEEXEANN ERIR B | dth (BhiE) e
HARES0RKE S, MIKEERAT No. of| Tsation | Withdrawal (Min)e
25 mm/min. Bolese’ (Max)
. . ) pre
A housing with crimped contacts and Wrise | MR1ee %_ﬁﬂ
a header shall be mated and unmated st
on the mating axis. Initial insertion 1 10Ne 3Ne Pl
and withdrawal forces and withdrawal 3p 20N e AN
BRETBATE |force at 50th shall be measured. o | N | e | AW
R A1Insertion|(Testing speed: <25 mm/min.) e | 3N | e | W % a
6.1.6 ) : 011~015 2 = % JIWN
force and  |GB/T 5095.7 Method 13b / EIA-364- 68 AN e N RUBA TR Pass
withdrawal forc|13B TP 4N oNe G
g 30N e NG
gpe 5N e | e
10pe 60N e | e
1pe 63N¢ N IR
180 0N 15N | 1N
1380 15N 15N | 1w
14p0 BN e | 15N
15p¢ BiNG 1Ne | 15N
KNERSHIEEE
Result of test or range of numerical value
BIUnit: N
IItJﬁeE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt FAft Tt Tt Tt } , ,
Appearance No damage. No damage. No damage. No damage. No damage.
BHREAN
Insertion 17.8 18.3 17.2 15.7 15.2 18.3 15.2 16.8
1st(Max)
BRI
4Pin |Retention1st(M 20.8 21.6 20.3 221 19.1 22.1 19.1 20.8
in)
FEE0RIFE S
Retention50st( 11 10.2 11.7 10.6 10.8 11.7 10.2 10.9
Min)
BRI E B
Name of instrument
equipment "

W7, J% 26 T
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RERS: a.
Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs K e Mk A HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER, ME
B . FERHERBR.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance BBER: (200~300) Ix 016-020 2&BHERE LS. |t . KA ;ass ;ass
Lamp: (200~300) Ix R RIMA IR K FB % R AR R S A
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BEEER, RREERERL, BR
100mA; HEBMIEETERES: RMA
(10~55~10) Hz, E|/MEHETENR15
$h, #RIE1.52mm. JEXYZZHIER 5 E
A o edthem S FiRY
foio?lv?:; Cieb(;;tircs)nsiojrf(;;it?ons ef(r)? ao Appearance: no damage.
RSN X ! ' HEfREERR: 20mQ Max. , ~
- & BT =
6.1.7 Vibration period Of 2 hours in each of 3 mutually 016-020 Contact resistance: 20mQ Max. HRYRA TR Pass
perpendicular axes, 100 mA current < RS
) B3R AR AR (E]: 1usec Max
shall be applied. Current interruption: 1psec Max
Frequency: (10~55~10)Hz/min. ption- 14
Cycling time: 1 min.
Amplitude: 1.52mm.
GBIT 5095.4 Method 6d / EIA-364-
28D
48 SR e BESE R
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fei5ifn Fei5ifhn Fiif5m Fei5ifhn Fi5ifn
. iR3uRr | 016-020 No damage. No damage. No damage. No damage. No damage. / ! !
MO8
Appoarance FIRH FIRH TRt FIRH FIRH
o 1% 1% 2 5117 5117
/e | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
B 37 HR B A )
Current interruption 016-020 <1us <1us <1us <1us <1us / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.1 3.9 4.1 4.2 - - - - - - 4.2 3.9 4.1
Sample2 3.9 4.2 3.9 4.2 - - - - - - 4.2 3.9 4.1
RIERT | Sample3 4.2 4.0 3.9 4.1 - - - - - - 4.2 3.9 4.1
SRR A Sample4 3.9 4.2 4.0 4.1 - - - - - - 4.2 3.9 4.1
Contact
resistance Sample5 3.9 3.9 4.2 4.1 - - - - - - 4.2 3.9 4.0
(B
Unit:mQ) Sample1 6.1 6.6 6.5 5.9 - - - - - - 6.6 59 6.3
Sample2 6.2 6.3 6.6 6.4 - - - - - - 6.6 6.2 6.4
RIEF | Sample3 6.2 6.5 6.3 6.4 - - - - - - 6.5 6.2 6.4
Sample4 6.5 5.8 6.1 6.3 - - - - - - 6.5 5.8 6.2
Sample5 5.9 6.7 5.9 6.4 - - - - - - 6.7 59 6.2
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BRI E B
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter
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Test Result

RERS: a.
Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs K e ME M E HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. _ A = =] a
6.1.1 Appearance iel:l 3 (200~300) Ix 016-020 iﬁ}%#ﬁﬁjﬁ%ﬁ\ At . 9&5}1 Pass Pass
Lamp: (200~300) Ix B UKL 15 5 EB 48 R B S
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
ERSRMEEL, BXYZZHER A EEHE
R (BH18R) , FEMRIEHEU
100mAHRLR
HEIRE: 490m/s2
FRERTE: 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of S FTHRfA
WS shock shall be applied for each 6 Appearance: no damage. ; &
. 016-020 MO & AN =
618 Shock directions along 3 mutually B3R AR AR (E]: 1usec Max ARBIRA T Pass
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GBIT 5095.4 Method 6c / EIA-364-
27B
RMZE R M
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Tt Tt Fints Tt Tt
. iR3ugr | 016-020 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 5117
e | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
R A AT E]
Current interruption 016-020 <1us <1us <1us <1us <1us / / /
e
Name of instrument

equipment

Shock test system

%10 U, L 26 1
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Test Result

RERS: =
Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs K e ME M E HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. ~ A =] (=)
6.1.1 Appearance ekl 3 (200~300) Ix 011~015 iﬁ}%#ﬁﬁjﬁ%ﬁ\ s 9&5}1 Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m )
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
AF 10X VIR EHEHR500% o
UBAWIORMBEAROR P —
TP cycles for mating and unmating tes Appearance: no damage. N
6.1.9 Durat;ilit at the speed of 10 cycles per minute 011~015 SERIESMR: 20mQ Max HRHIEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- : ax. ass
Contact resistance: 20mQ Max.
09C
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
. gy | 011-015 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
swre | 011-015 Feitifh Feitifh Fiiif5n Feitifh Feitifh / / /
waln No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.1 4.1 4.0 4.2 - - - - - - 4.2 4.0 4.1
Sample2 4.2 4.0 3.9 4.2 - - - - - - 4.2 3.9 4.1
RIEHT | Sample3 3.9 4.0 4.1 4.0 - - - - - - 4.1 3.9 4.0
FEAmER PR Sample4 3.9 4.0 4.2 4.1 - - - - - - 4.2 3.9 4.1
Contact
resistance Sample5 3.9 4.0 4.2 4.1 - - - - - - 4.2 3.9 4.1
(B
Unit:mQ) Sample1 6.5 6.1 6.6 6.1 - - - - - - 6.6 6.1 6.3
Sample2 6.0 5.7 6.4 6.6 - - - - - - 6.6 5.7 6.2
RIEF | Sample3 5.8 6.1 6.4 6.1 - - - - - - 6.4 5.8 6.1
Sample4 6.5 6.7 5.9 6.4 - - - - - - 6.7 59 6.4
Sample5 6.5 6.0 5.9 5.9 - - - - - - 6.5 59 6.1
PEd- =
Name of instrument
equipment

HEM AT

Ergometer

BRI

Resistance Meter

11U, L 26 T
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Test Result

Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs I e KMEGHFE RS HAREK FERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERNGRENTRAEER. ME. FF
Checking by eyes ?E%Zi%ﬂlﬁlﬁﬁﬁﬁ"]ﬁﬁéo
S . N Plastic part: smooth and flat surface
A 1.0 L . .
- without discolor, broken, crack, and
Eyesight: > 1.0 ) .
SN distortion, etc. & &
6.1.1 BEER: (200~300) Ix 021-025 =
Appearance . - 2ERHREXLEM. St . THEN Pass Pass
Lamp: (200~300) Ix e g A
1 o e . HURIR 15 R FL 8 2 B S RS
BmEEE: (0.3~0.5) m it
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a . ’ 109
physical damage, etc.
FRECRAPREERR S, /N TR B B T
- M3
HEh A . . ‘
Mate connectors with dry circuit to test ¥EfEPE: 20mQ Max. Ny a
= 2:{: NN =]
6.2.1 r;?sr;;ancée contact resistance 021-025 Contact resistance: 20mQ Max. RGN TR Pass
GBIT 5095.2 Method 2a / EIA-364-
23B
45 SR e BESE R
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
3R o o o o o
Fiif5m Fiif5m Fiifsm Fiif5m Fiifs
App::ran 021-025 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.1 4.1 4.2 4.0 - - - - - - 4.2 4.0 4.1
JERREEIE
Contact | Sample2 4.0 3.9 4.0 4.1 - - - - - - 4.1 3.9 4.0
resistanc
SEX0 Sample3 4.0 4.2 4.0 4.2 - - - - - - 4.2 4.0 4.1
Unit:mQ)
Sample4 4.0 4.1 4.2 3.9 - - - - - - 4.2 3.9 41
Sample5 4.1 4.0 4.2 4.1 - - - - - - 4.2 4.0 4.1
R4
Name of instrument
equipment

ERT
Resistance Meter

12 W, 3t

26 7T
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Test Result

*Flf:fﬁﬁ; 202204028 #1852 CWBDZQR-QC-123
FE I e KMEGHFE HRRS HAREK FERYIE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERMGRENTRAEER. ME. FF
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
LS e distortion, etc. & &
6.1.1 BEER: (200~300) Ix 021-025 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, S . THAEXN Pass Pass
EMEE% (0 3__,0 5) m *ﬂ.’[‘iﬂi?ﬁ{'ﬁ&%fﬁ%ﬁ?ﬁ%%ﬂf‘ﬁo
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GFéIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
’ ethod 1a physical damage, etc.
TERREREML 4 2 Bk th4k < i8], 500V
DCE EHITIR
“eEE  [Apply a voltage of 500V DC between . . ~
6.2.2 Insulation |adjacent contacts and between 021-025 1388 :\\/I/Ig I\l\::: éFIir::gla)l) ERBWBIN TR I:ass
resistance |contacts to ground. ’
GBI/T 5095.2 Method 3a / EIA-364-
21C
SRiEAh 4 Bk Lk < [E]HE 500V
AC (BHE) ,RERIMAREBESE
AL B8 1min.
MfEJE |Apply a voltage of 500V AC (rms) and SN THEEFEFMKINIER ~
6.2.3 Withstand (leakage current of 1mA between 021-025 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GBI/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(BAIUNItMQ)
T FH FH FH FH FH , , ,
Withstand voltage No damage No damage No damage No damage No damage
BEER e

UERR BRI
Name of instrument
equipment

A RNGD PorH pitot

A B AR MR
DC/AC insulation and Dielectric Strength tester
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Report No. 202204028 FigmS: CWBDZ-QR-QC-123
Fs I e KMEGHFE RS HAREK FERYIE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

a5l 1ERMRENTASER. ME. FF
Checking by eyes HEZMERNTR.
3 N Plastic part: smooth and flat surface
MA: 1.0 L . ;
Evesight: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc PN N
6.1.1 BEEA: (200~300) Ix 026-030 o = o = =
Appearance . _ 2&BRHFRE AR, | . TRAEMN Pass Pass
Lamp: (200~300) Ix o e e o
G - MU IR A5 K FR 5% R At P S B P
BMEER: (0.3~0.5) m LFE
. Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GBIT 5095.2 Method 1a physical damage, etc.
WEEESR, BUSARFRR, WE
EEE
BH Mate connectors and measure the N
6.2.4 | Temperatur |temperature rise of contact when the 026-030 A30°C Max. HERPBNTE ;
e rise maximum AC rated current is passed. ass
GBIT 5095.3 Method 5a / EIA-364-
70A
&M 25 R MESE
Result of test or range of numerical value
B fIUnit: k
#No. of poles/BiR |\ | No2 | Nos | No4 | Nos | Nob | No7 | Nos | Noo | Noto | Max | Min Avg
current
AWGH#26: 1A 9.20 8.70 8.60 8.70 10.20 - - - - - 10.20 8.60 9.08
R4
Name of instrument Ad
equipment = »

d

-

-

ZEIEEREIR

Multi-Range DC Power Supply

%14 v, 26 T
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Report No. 202204028 FI&HS: CWBDZ-QR-QC-123
Fs e M E A% HamiRs MAEEK HERBE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERMRENTAEER. M.
Checking by eyes FHEZMERER .
3 N Plastic part: smooth and flat surface
MA: 1.0k . .
Evesiaht: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc ~ N
6.1.1 B2ER: (200~300) Ix 031-035 s = =
Appearance . 2ERHRELEM. Sk THE Pass Pass
Lamp: (200~300) Ix gl e e nn
PG B - BIMAR 45 K% BB 4% IR AR T S BB
BmEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a . ’ 109
physical damage, etc.
EERIAR, T (105+2) CHZ= SN Teisifs
S E240/0, BEEIERPR Appearance: no damage.
E (1~2) NEEuE FERREEFR: 20mQ Max.
i =R Mated connectors exposed to the ) Contact resistance: 20mQ Max. ot B4 N
631 | Heat resistance |condition of (105:2)'C for 240 031035 lumsgeam. 500 MQ Min. HRYRATHR | At
hours, recovery time (1~2) hours Insulation resistance:500 MQ Min.
GBI/T 5095.6 Method 11i / EIA- fifERE: 500V Min.
364-17B Withstand voltage: 500V Min.
&M A R B SE
Result of test or range of numerical value
:ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Feiiifs Feiiifs Fiiifs Fiiifn Fiiifn
& -
Ry 031-035 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Tt Tt Tt Tt Tt
A -
HfE | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
faixefE
Insulation resistance | 031-035 >500 >500 >500 >500 >500 / / /
(B{IUnit:MQ)
i B /& 031-035 Tt Tt Tt Tt Tt / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 4.1 4.1 4.0 4.0 - - - - - - 41 4.0 4.1
Sample2| 3.9 4.0 4.2 3.9 - - - - - - 4.2 3.9 4.0
RLEHT | Sample3 | 4.1 4.2 4.2 3.9 - - - - - - 4.2 3.9 4.1
JEfmeR R Sample4 | 4.2 41 4.0 41 - - - - - - 4.2 4.0 4.1
Contact
resistance Sample5| 3.9 4.1 3.9 3.9 - - - - - - 4.1 3.9 4.0
(M
Unit:mQ) Sample1| 6.4 6.5 5.7 6.4 - - - - - - 6.5 57 6.3
Sample2| 6.3 6.4 6.5 6.0 - - - - - - 6.5 6.0 6.3
RIE/F | Sample3| 5.9 6.7 6.0 5.8 - - - - - - 6.7 5.8 6.1
Sample4 | 6.1 6.5 6.2 6.6 - - - - - - 6.6 6.1 6.4
Sample5| 6.0 6.5 6.4 5.7 - - - - - - 6.5 57 6.2
#1570, 26 I
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Test Result

FIZIRS: CWBDZ-QR-QC-123

LR BRI
Name of instrument
equipment

SIRREAAEHE
Temperature & Humidity Cycling
Chamber

EfK =

N

X B A E MR
DC/AC insulation and Dielectric Strength tester

BRI
Resistance Meter
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Test Result

Report No. 202204028 FigmS: CWBDZ-QR-QC-123
Fs K e KIME M E RS MAREK LERHE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
=e 1R RENTRARER. L.
Checking by eyes FRRFMER T .
. N Plastic part: smooth and flat surface
A 1.0k ) .
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & A
6.1.1 BBER: (200~300) Ix 036-040 e
Appearance ) 2&BRHFRELFEM. Sk KRR Pass Pass
Lamp: (200~300) Ix o e o
N ! HINUR IR 5 R L R BB S RDA
BMES: (0.3~0.5) m g
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a ; ’ 109
physical damage, etc.
HEEBREREARE, T (40£2) CH= SN FeiRfs
S EG /N, BEEEEDHE Appearance: no damage.
(1~2) NEFRE EREEME: 20mQ Max.
KR Mated connectors exposed to the Contact resistance: 20mQ Max. .
' 5 036-040 . 3 N &
632 | Cold resistance |condition of (-402)'C for 96hours, YaE8 1 500 MQ Min. ARHBRTR | At
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GBIT 5095.6 Method 11j / EIA- fifEE : 500V Min.
364-17B Withstand voltage: 500V Min.
LS R BUESEE
Result of test or range of numerical value
IItB:aE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA T th T th T th T th T th
i{3AT | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fei5its Fi5its Fi5its Fi5its Fei5its
A X
i/E | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
Haizra il
Insulation resistance | 036-040 >500 >500 >500 >500 >500 / / /
(B{HIUNitMQ)
il 036.040 | T T T T T , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 4.0 4.0 3.9 41 - - - - - - 4.1 3.9 4.0
Sample2| 4.1 4.2 4.1 3.9 - - - - - - 4.2 3.9 4.1
RIERT [ Sample3| 3.9 4.2 4.2 4.2 - - - - - - 4.2 3.9 4.1
FEAmER PR Sample4| 4.0 4.0 4.2 4.0 - - - - - - 4.2 4.0 4.1
Contact
resistance Sample5| 4.2 4.2 3.9 41 - - - - - - 4.2 3.9 4.1
(B
Unit:mQ) Sample1| 6.4 6.3 6.4 5.8 - - - - - - 6.4 5.8 6.2
Sample2| 5.8 6.4 6.3 6.1 - - - - - - 6.4 5.8 6.2
RIS | Sample3| 6.3 5.9 6.3 6.5 - - - - - - 6.5 5.9 6.3
Sample4 | 5.7 6.1 6.6 6.3 - - - - - - 6.6 5.7 6.2
Sample5| 5.9 6.3 6.1 6.6 - - - - - - 6.6 5.9 6.2

17 v, 26 T

'~




RERS:
Report No.

202204028

B W % R
Test Result

FIZIRS: CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter
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Report No. 202204028 FI&HS: CWBDZ-QR-QC-123
Fs o= IME M E RS MAREK LERHE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
=e 1R RE N TAEER. M.
Checking by eyes FRRFMER T
o \ Plastic part: smooth and flat surface
MA: 1.0k ) >
L without discolor, broken, crack, and
Eyesight: > 1.0 ) )
Sl distortion, etc. & &
6.1.1 BRER: (200~300) Ix 041-045 e
Appearance ) 2&BRHFRELFEM. Sk KRE Pass Pass
Lamp: (200~300) Ix o e o
N ! HORA R 67 R L 48 TR B SRR
BMES: (0.3~0.5) m g
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a ; ’ 109
physical damage, etc.
RE (40+2) C,
HaxHEE (90~95) % S Feihdn
H EBT18)240/\6F, BUHIRE Appearance: no damage.
(1~2) IEERE. FERREEPE: 20mQ Max.
1B E TR Mated connectors exposed to the Contact resistance: 20mQ Max. s
-3. i . 041-045 ) 4 nR PN
6.33 Humidity condition of temperature (40+2)°C, #uigeafe: 500 MQ Min. ARBIEL TR L
humidity (90~95)% for 240hours, Insulation resistance:500 MQ Min.
recovery time (1~2) hours fifEBE: 500V Min.
GBI/T 5095.6 Method 11c /EIA- Withstand voltage: 500V Min.
364-31B
KRS BETEE
Result of test or range of numerical value
IItB:aE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA T th T th T th T th T th
3R | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fei5its Fi5its Fi5its Fi5its Fei5its
A N
/E | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
Haizra il
Insulation resistance | 041-045 >500 >500 >500 >500 >500 / / /
(B{HIUNitMQ)
il 041045 | T T FH T T , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 3.9 4.1 4.1 4.0 - - - - - - 4.1 3.9 4.0
Sample2| 3.9 4.1 41 3.9 - - - - - - 4.1 3.9 4.0
RIERT [ Sample3| 3.9 4.0 4.1 3.9 - - - - - - 4.1 3.9 4.0
JERLEBIE Sample4 | 3.9 4.0 4.1 4.2 - - - - - - 4.2 3.9 4.1
Contact
resistance Sample5| 3.9 4.1 3.9 4.2 - - - - - - 4.2 3.9 4.0
(B
Unit:mQ) Sample1| 5.7 6.4 6.3 6.4 - - - - - - 6.4 5.7 6.2
Sample2| 6.2 6.5 6.3 6.4 - - - - - - 6.5 6.2 6.4
RIS | Sample3| 6.2 5.8 6.4 6.1 - - - - - - 6.4 5.8 6.1
Sample4 | 6.2 6.1 6.2 6.0 - - - - - - 6.2 6.0 6.1
Sample5| 6.1 6.5 6.2 6.3 - - - - - - 6.5 6.1 6.3

=
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FIZIRS: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

BRI
Resistance Meter
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Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs K e Mk A HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
) 1280 REN A RER, ME
B « FERHERNLR.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appear};nce BBER: (200~300) Ix 046-050 2&BHERELEM. S XA F":lass F":lass
Lamp: (200~300) Ix SRR A7 K2 B8 58 2 Bt 7 kbR
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
RO HERDIIBANS, KRREES,
RTINS BERIRE:
a) 7£(-55+2) CRYIEIR &4 THE 0.5/
Bt ;
b) 7£(85+2)’ CHYIEIR &1 A EO.5/
B
Ma)Blb)g—MEIR, FHAIREFEHATE SN FeiRAs
MAKTF57%h, Ht(T25MER RE Appearance: no damage.
B B (1~2) BT FERLEEFE: 20mQ Max.
m i N : .
Mated connectors shall be tested under Contact resistance: 20mQ Max. 5
T t - ) & IR &
6.34 er::pce”rna U e following conditions 046-050 fageafE: 500 MQ Min. HRYRA TR A
yeling Temperature °C Duration Insulation resistance:500 MQ Min.
1 -55%2 0.5h fifEEE: 500V Min.
2 Room Temp. 5 minutes Max. Withstand voltage: 500V Min.
3 +85+2 0.5h
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall
be tested, recovery time (1~2) hours
GBI/T 5095.6 method 11d / EIA-364-
32C
HMEE R BUESE E
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Finth Fintn FTHhtn Fintn Fintn
AT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
ShI
. Finifs Finifs Tttt Finifs Fiiifs
iH3fE | 046-050 No damage. No damage. No damage. No damage. No damage. ! / /
fuie e
Insulation resistance | 046-050 >500 >500 >500 >500 >500 / / /
(BAIUNitMQ)
il 046.050 A5 A5 T A5 A5 ; ) )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 4.2 4.2 4.1 4.0 - - - - - - 4.2 4.0 4.1
Sample2 3.9 41 4.0 3.9 - - - - - - 4.1 3.9 4.0
RIERT [ Sample3 | 4.2 4.0 4.0 4.0 - - - - - - 4.2 4.0 4.1
R R Sample4 4.0 4.1 3.9 4.2 - - - - - - 4.2 3.9 4.1
Contact
resistance Sample5 3.9 4.0 4.0 3.9 - - - - - - 4.0 3.9 4.0
(L
UnitmQ) Sample1 6.2 6.7 6.3 5.9 - - - - - - 6.7 5.9 6.3
Sample2 6.3 5.8 6.5 6.2 - - - - - - 6.5 5.8 6.2
RIS | Sample3 6.1 6.5 6.0 6.0 - - - - - - 6.5 6.0 6.2
Sample4 5.8 6.2 6.0 6.5 - - - - - - 6.5 5.8 6.1
Sample5 6.0 6.2 6.3 6.2 - - - - - - 6.3 6.0 6.2
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KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

BE-EE-REGRAIFEIARE

Temperature & Humidity Cycling &Vibration

Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter
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Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs Km e KIME M E RS FAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1ERMRENTREER. M
B . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
MH: 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appearance BBER: (200~300) Ix 051-055 2&BHERE L. |t . KA ;‘ass ;‘ass
Lamp: (200~300) Ix AR B BB 8 R B R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R RN ATEET R, RAK
EA (5+1) %(REEBSLL)NELWE M TRF(EEHEITEHES
&, £ (35+2) CIRE TELEW48/) BRI ES M, A MEEF AR,
B, R ERARMNZRIEKRREERE BErimaiFB s mEHaErE
MR, EEREEEHTRE (1~2) Mg, )
hF D} ] Appearance: no damage (no yEEa Y m &
6.3.5 Salt spray 48 hours spray, at temp (35+2)°C, NaCl 051-055 erosion on material exposed. and HRHBI TR Pass
mist concentration (5+1)%. After test plating material, slight erosion on
wash parts and put it into room ambient the cutting surface is acceptable)
for (1~2) hours FERLEEPE : 20mQ Max.
GBI/T 5095.6 Method 11f /EIA-364- Contact resistance: 20mQ Max.
26B
KRN BEEE
Result of test or range of numerical value
II;EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fi5ifn Tt Fiif5m Fi5ifhn Fei5ifn
SR iRBuRy | 051-055 No damage. No damage. No damage. No damage. No damage. / ! /
Appearance| T it F it Ftits F IR F IR
R/ | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 41 4.2 3.9 3.9 - - - - - - 4.2 3.9 4.0
Sample2 4.2 41 4.2 4.0 - - - - - - 4.2 4.0 41
RIEET | Sample3 4.1 41 3.9 4.0 - - - - - - 4.1 3.9 4.0
&l Sampled | 4.2 4.1 4.0 3.9 - - - - - - 4.2 3.9 4.1
Contact
resistance Sample5 4.0 4.0 4.0 4.0 - - - - - - 4.0 4.0 4.0
(B
UnitmQ) Sample 6.4 5.9 6.4 5.6 - - - - - - 6.4 5.6 6.1
Sample2 6.0 5.8 6.7 5.9 - - - - - - 6.7 5.8 6.1
RIF | Sample3 5.8 6.0 6.2 6.1 - - - - - - 6.2 5.8 6.0
Sample4 6.2 6.3 5.8 6.3 - - - - - - 6.3 5.8 6.2
Sample5 6.1 6.2 6.5 6.5 - - - - - - 6.5 6.1 6.3
BRI BB
Name of instrument
equipment

BT
Salt spray Chamber

WERIT

Resistance Meter
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RERS a.
Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs K e ME M E HRRS HARER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
) 1ERMRENTREER. M
B v FRREZWERNTR .
Checking by eyes Plastic part: smooth and flat
MA: 1.0 surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appo e | (200~300) Ix 056-060  [2&E#4RELFEM. ik . KM ikl kil
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBIT 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERESATHANE2BZAI%RERR
TUSHFE  (WESHERERETIE TR NE IR
6.3.6 =)Industrial  |After 7 hours exposure in ammonia 056-060 TR FIE e No stress =
o gas(Ammonia)(NH|chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
3) solution for every liter of chamber cracking
capacity
KMEERRBEEE
Result of test or range of numerical value
I?:;E Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
i3AT | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
S
Appearance Te KL AR T3 Te KL AR 5 TRNEHFE | TROEEAR | TRHEHAR
REE | 056-060 | No stress corrosion | No stress corrosion |No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
XEREE B
Name of instrument
equipment

A5KE
Ammonia Plant
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Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs K e ME M E HRRS MAREK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
=EU . FREHMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appea;nce FERA:  (200~300) Ix 061-065 2eRHFREEEM. | . KM Pass Pass
Lamp: (200~300) Ix BN R R R E S
BmEE=E: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERIAR, TREE (40£2) C. BE
(805) %. H2SS{ARE J9(3+1) ppmkd
g | MR EI6 Y 5
FRALE SR ] $ERAFBIA: 20mQ Max. T a
6.3.7 (H2S gas test) Mate.d. connectors exposed to thﬂe 061-065 Contact resistance: 20mQ Max. ZRMIENTER Pass
condition of temperature (40+2)C,
humidity (80£5)%, H2S gas
concentration of (3+1)ppm for 96 hours
KRN BEEE
Result of test or range of numerical value
II;ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
e Tt Tt Fints Tt Tt
. iR3uRT | 061-065 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
®E | 061-065 Feitifh Feitifh Fi5ifsn Feitifh Feitifh / / /
e No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 4.1 3.9 4.1 3.9 - - - - - - 4.1 3.9 4.0
Sample2 4.0 41 41 4.0 - - - - - - 4.1 4.0 4.1
RIEAT | Sample3| 4.1 4.0 4.0 4.1 - - - - - - 4.1 4.0 4.1
FEAmER PR Sample4 4.1 4.2 4.0 4.2 - - - - - - 4.2 4.0 4.1
Contact
resistance Sample5| 4.1 4.0 4.1 4.0 - - - - - - 4.1 4.0 4.1
(B
UnitmQ) Sample1 6.2 6.1 5.9 6.3 - - - - - - 6.3 5.9 6.1
Sample2 5.8 5.8 6.0 5.8 - - - - - - 6.0 5.8 59
XI5 | Sample3| 6.4 6.4 6.1 6.5 - - - - - - 6.5 6.1 6.4
Sample4 6.5 6.0 5.7 6.0 - - - - - - 6.5 5.7 6.1
Sample5 6.4 6.2 5.9 6.4 - - - - - - 6.4 5.9 6.2
XEREE B
Name of instrument
equipment

SFE iR Gas Corrosion
Test Chamber

MERT

Resistance Meter

3025 U1, L 26 T




Lo

% R

Test Result

RERS: =
Report No. 202204028 FI®RS: CWBDZ-QR-QC-123
Fs | ®lmE KMEGRFE MRS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
B 1ERGRENTREER. ME FRE
Checking by eyes SMmfE A AR
MA: 1.0k Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. A ~
6.1.1 Appearance BEER: (200~300) Ix 066-080 2&EBRHRE LB, FL . TAEAN ;ass ;ass
Lamp: (200~300) Ix tn R B B B R R
BmES: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.2 Method 1a damage, etc.
IR H RTINS N IR
i, $BKNRE (245:5) ‘C, RiE)
AR (4~5) LHE: =95% 5 &
- 7= N 3
6.3.8 Solderability | Dip solder tails into the molten solder 066-070 Solder coverage: =95% HRUGRR TR Pass
held at (245+5) °C for (4~5) seconds
EIA-364-52
TRUEIEH: IR R EEIR RN
RDRNIRSHAA P SHIRE (26045)
C; BfiE (5+1) #fE, EEEFHT
wE (1~2) et
Mt 83z  |Resistance to wave soldering heat:
Resistance |Dip solder tails into the molten solder ) SN Tith yrEn m a
6.3.9 to soldering [held at (260+5) °C for (5+1) seconds, 071-080 Appearance: no damage. HRUBR TR Pass
heat recovery time (1~2) hours
FIEHE: BE (350£10) ‘C, RiE
(1~2) seconds
Manual soldering: (350+10)°C for
(1~2) seconds
KRN BEEE
Result of test or range of numerical value
I
ltem Sample1 Sample2 Sample3 Sample4 Sample5
.E-rk%ll‘é 0, 0, 0, 0, 0,
Solderability >95% >95% >95% >95% >95%
O I AR o - o - -
THIRIAR 7 TRt FiRt5 TRt FiRt5 FiRt5
Resistance to wave
Tz, soldering heat no damage. no damage. no damage. no damage. no damage.
Resistance to
soldering heat| £ Tyes FARY FAitn FARY Fiitn Fiitn
Manual soldering no damage. no damage. no damage. no damage. no damage.

U EBIR
Name of instrument
equipment

12554

Solder Tester

LI X

Electric Sodering

026 U1, JLo26 1T




